SE3LER/E  CYLINDER HEAD ASSY

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100055588-0006

GB16674/NEHIZFEMG X 20 (£ F14F)

Bolt, M6X20

IS

100056258-0002

W190dT 3k b 520 & (i hublidl)

Cylinder End Loam Cake

100061486

W190MI 3k Sk 75 %5 4+ [

Seal Ring, Of Upper Cover Cylinder Head

100032827-0001

GB70. 1HZA2M6 X 105 (2% 9 48E)

Bolt, M6X105

100106562

P (0 6. 2X1X ¢ 10)

Washer, $6.2X1X ¢ 10

100010971-0003

GB819. 1HRETME X 12 (=2 %)

Screw, M6X12

100061405

W190%E 1 il 5] 7 B

Rocker Axle Dead Plate

100100535-0006

SB125" Tl S ABHE R BEMS (2% F )

Nut

100106576

P (8. 5X2X ¢ 18)

Washer, $8.5X2X ¢ 18

100100867

TENE $8X 12X 6.3

Dowel Pin, $¥8X 12X $6.3

— =
Z|S e |o | |o o [ [eo o [— |

100107798

O (6. 5X 1. 8 PIIEMETR

0-Ring, $6.5X1.8

—
[\)

100104154

ZY150 K £ 2E {1 (NGK_CPR8EA)

Spark Plug

—_
w

100056259-0002

WI90 I S A& (L flifh)

Cylinder End Combination

—
S

100010835-0001

GB70. 1HZA2M6 X 10 (22 4 %%)

Bolt, M6X10

—
3}

100100441-0005

GYGHT Sk HE T DL MR FEME X 32 (2 1)

Bolt, M6X32

0o = = === s == o o = =

—_
(=2}

—_
-3

—
o

—_
©

Do
S

)
—

[\
0o

Do oo
N Y

SN [
[23 IS

[N N o]
@ |

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

o
o




S ET4AERME  CYLINDER ASSEMBLY

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

— |

100010557

SEAIAE $10X 14

Pin, $10X14

IS

100208887

DT190 L Sk &t #2H £ (M L)

Gasket Assy Cylinder Head

100061501-0001

WI90 LA CEfiAR R4 Jlhutlifh)

Cylinder Block Assembly

100106579

“FEE (010X 1. 2X ¢ 16)

Washer, d 10X 1.2X & 16

100100418-0001

7S96 P AT HEM10 X 16 X 1. 25 C4 F148)

Bolt, MIOX16X1.25

100208605

DT 190 T P2 54 (S )

Gasket Cylinder Block

100208743

W1505K B2 4% 5 4 O & A i)

Gasket Tensioner

1002005210001

W1505K SR AR A1 & GlF iR A 4ir0Td P iy i3 AL blifh)

Chain Tensioning Wheel

O |00 [ | |01 |+ | |

100011531-0007

GB16674/NEHIZFEME X 18 (22 F4R)

Bolt, M6X18

[SCJ) [ [y [Ny [N PR U JUN

—
(=}

—_
—_

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

Do oo
N Y

o oo
[}

Do
[=3}

[N N o]
@ |

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

o
o




FCS ML VALVE MECHANISM

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs égﬁm
1 1100105320 7051 1413 Valve Locker 4
2 (100200691 ZY150/ 1] # s aE () SpRing, Seat 2
3 (100200726 Y150 TN b & Inner SpRing, Assy 2
4 100105334 70447 B4 A Seal Valve Stem 2
5 (100200702 ZY 15075 7] 5 RE g (F) Outer Valve SpRing, Retainer| 2
6 (100061495 W190HE< ] Exhaust Valve 1
7 (100061496 WI190HE< 1] Intake Valve 1
8 (100061498 W1909sk % IR FE B4 & Centrifugal Mass Ass 1
9 [100057814 DT19075% % IR 5 A 41 3 (2#) Decompression SpRing, Of Camshaft| 1
10 |100010837-0002 GB70. THEAEM6 X 16 (C= F14F) Bolt, M6X16 2
11 1100057815 DT1909 % & PR AR (28) Limit Plate Reducting Valve| 1
12 1100105059 DT1901E RS ABhEESE (28 3416 7 Jdl K IR) Timing Driven Sprocket | 1
13 |100061326 W190 & il 3 4 Gl 3% 1R il 2K60017_61906) Gamp Shaft Comp 1
14 1100200333 ZY150FE AL (e WEBE RE 0 Rocker Arm Parts 2
15 (100061404 W1904%8 il & Rocker Axle Shaft Sleeve| 1
16 |100061403 W190R2 8 fih GIE=) Rocker Axle 1
17 |100061402 W190R2 8 fih (HER) Rocker Axle 1
18 {100105108 VESPA125IE R S5 21 & (5X 94 Vifesk) Sproket Chain 1
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&

8




4 #4853 RIGHT CRANKCASE

COVER

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs éAﬁRiEM
1 [100032994 GB893. 11420 Retaining Ring, 20 1
2 1100100867 SENLAY $8X12X $6.3 Dowel Pin, d8X 12X ¢6.3| 2
3 (100104807 CH1257K ZE A3t (12X 20 X 5_AEM) 0il Seal 12X20X5 1
4 [100203079 DT115-ABS & ST Pushing Rod Clutch 1
5 1100208653 W15047 B il 4 55 2 B 3 (AN & 4 KR) Gasket R.Crankcase Cover | 1
6 (100104760 2896 B & 4y BIAT I (10X 17X5 T K 0il Seal 10X17X5 1
7 [100106292-0001 DT1905 & de VB 4 & CL %) Controlling Arm Assembly Clutch | [
8 1100203124 CBIZE)’I‘%“%%{%?}A%‘}ﬁ% Clutch Controlling Arm Spring 1
9 [100055897-0003 W19045 a5 20 & (Hrdak bR i ith) Cover Comp Right Crankcase| 1
10 [100104740 [B175-FC/a i3 (26 X 16 X 7T HFK) 0il Seal 26X16X7 1
11 {100033089-0005 GB16674/ kSR HEM6 X 90 (£ 1 4E) Bolt, M6X90 1
12 1100011540-0007 GB16674/ Mk HEM6 X 50 (£ 1 4E) Bolt, M6X50 2
13 1100011536-0002 GB16674/NELIZFEMG X 30 (£ H4R) Bolt, M6X30 2
14 1100101320 CG125D ="K | T3k s ML W 2% 7 0il Lelve Sight Window | 1
15 1100203112-0001 DT190% & #2358 (G2 HE) Holder Cliutch Cable 1
16 |100100015 7596 JE A L SpRing, 0il Fine Filter | 1
17 1100200036 DT 190K JHE 2 3B 1 0il Filter 1
18 |100011546-0001 GB16674/NELEZFEM6 X 115 (G2 A %F) Bolt, M6X115 1
19 1100011542-0001 GB16674/NELIZFEMG X 60 (£ F4TR) Bolt, M6X60 2
20 [100031588 O%IIE ($38.6X2.6 THERK) 0-Ring, $38.6X2.6 1
21 [100204438-0002 DT190MLiH K % 26 (Pl AL Bl4L) Cap 0il Filter 1
22 [100011531-0007 GB16674/NELIZFEMGE X 18 (£ F4R) Bolt, M6X18 2
23 [100062064 CB125DH ¥4 T Ml % e 14 #5344 (9%) 0il Cooler Comp 1
24 (100104873 TONLH R CBAAR L iR A ) 0il Ruler Assy 1
25 1100106578 T (P 10X 1X d 14) Washer, 10X 1X ¢ 14 12
26 [100201818 DT1904 M & Furel Pipe 1
27 [100100347-0001 ZS96L Sk H A S EAEM10 X 1. 25 (22 F4¥) Bolt, MI0X 1. 25 4
28 (100201806 W140F 1 2 = 3k B 21 & (L2 340) Oilpipe Assy 2
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&




- B34 LEFT CRANKCASE COVER

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100100867

FENAH ¢8X12X 6.3

Dowel Pin, $8X12X &6.3

[\

100055589-0006

GB16674/NEHIZFEME X 16 (22 F4R)

Bolt, M6X16

100061485

W190 2 i il 4 i) i o

Gasket L.Crankcase Cover

100103067

C100M HpLLR K

Fixing Plate Magneto Cable

100103059-0003

CLO0/MAILAL 76 (LB tE)

Cap Small View Hole

100010074

O (0 13.2X2.65 TR

0-Ring, ¢$13.2X2.65

100055896-0003

W190 /= 56 (FFiMak 8tk FER difuilith)

Front Part, L. Crankcase Cover

100011534-0002

GB16674/NEHIZFEMG X 25 (2 F4R)

Bolt, M6X25

100011537-0002

GB16674/NEHIZFEMG X 35 (2 F4R)

Bolt, M6X35

100107731

O (0 27.4X2.65 TR

0-Ring, $27.4X2.65

— =
Z|S e |o | |o o [ [eo o [— |

100103062-0003

CLOORA AL 56 (LB th)

Cap Big View Hole

—
[\)

100055587-0006

GB16674/NEHIZFEM6 X 28 (2 F4T)

Bolt, M6X28

—_
w

100202216-0080

C1007 Ji i (CLO0-FERI - 1# M blifth)

Back Part L.Crankcase Cover

= o == o | == ===~ |~

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

[\
w

[N
=

o oo
[}

Do
[=3}

o> o
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&




B4 ME CLUTCH ASSY

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs éAﬁRiEM
1 [100301454 W120%5 & 28 404] (4 X 15) Screw 6
2 1100107948 C100ES & 28 MBhIA #6325 B Clutch Driven Gear Cover | 1
3 [100107896 CI00B & 2B Clutch Dash Pot Slipcover| 6
4 100057812 DT190 A 1 Gear 1
5 100057811 DT1908 & # /b5 (21) Outer Cover 1
6 (100103340 C1005 £ 2R AL i 24 ] Washer 1
7 1100103350 C100E B A 88 E A3k Fixing Ring, Clutch 1
8 1100301365 DT1905 & %8 R 4% Pressure Plate Clutch 1
9 (100103413 CB125/1 B3 & % 1 Bl B Drive Friction Disk 6
10 [100103420 B125J1 25 75 4 B BRI 1 Outer Friction Disk A 5
11100301331 DT190 & s & Center Sleeve Clutch 1
12 1100103344 C100E B & 2 i 24 B Dish Washer, Clutch 1
13 1100100514 C100F B & A S Ag REM14 X 1 Lock Nut Clutch 2
14 1100103393 WI505S & Zeaif % SpRing, Clutch 4
15 |100301352 DT190 & & #3 Uity 55 End Cover Clutch 1
16 |100011267-0003 GB578IMEAEM6 X 22 (22 [148) Bolt, M6X22 4
17 1100031716 7K (6000) BeaRing, 6000 1
18 |100062659 DT190%5 & #5 Sk (3 AN E AT AR Aiidsid) Clutch Assembly 1
19 {100103481 W100E5h 4 Primary Drive Gear 1
20 (100202891 ZR125 B E A L TP (14X 2. 8X 26) Dish Washer, Clutch 1
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&




ML ZE 44 0IL PUMP

Tf 1432B-HG66-0000 H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs égﬁm
1 1100031834-0002 GB819. 1ERETM6 X 40 (Z% F1EE) Screw, M6X40 2
2 [100031833-0002 GB819. 1ERETM6 X 35 (22 FHEE) Screw, M6X35 1
3 [100011168-0003 GB5783MZARM5 X 12 (22 (A %%) Bolt, M5X12 1
4 1100010886 GBI3# 4 & 6 Washer, ¢6 1
5 (100100164 W1504/L7H 22 55 b 0il Pump Cover 1
6 (100204609 W150H LIl AP 41 Outer Rotor 0il Pump 1
7 1100204584 W150HLIHZE N 31 Inner Rotor 0il Pump 1
8 100032893 GB119. 243X 16 Pin, $3X16 1
9 [100100185 WS04 Lyl ZE A4 0il Pump Body 1
10 (100011110 GB8964% &5 Retaining Ring, 5 1
11 [100204491 1504/ Ly 25 31 5 il Shaft 0il Pump 1
12 [100100212 C1204Ly ZE AAEES ¢ 2. 5X10 Pin 1
13 1100204526 WIS0HLHZE N4l & 0il Pump Gear Ass. 1
14 100208730 CL10-AN LI Z A4 55 34 Gasket 0il Pump 1
15 [100100867 ERH P8X 12X $6.3 Dowel Pin, $8X12X ¢6.3| 2
16 [100100097 WI1208LiH 22 SR B ik 5 Drive Gear 0il Pump 1
17 [100100055 WL504/L i ZE 34 0il Pump Assy 1
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&

e}




Jo#h4S  LEFT CRANKCASE

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs éAﬁRiEM
1 {100031958-0007 GB16674/MHIZARM6 X 55 (2 [14) Bolt, M6X55 1
2 [100011543-0001 GB16674/M i IZARM6 X 65 (4 F14H) Bolt, M6X65 1
3 [100031959-0007 GB16674/MHIZARM6 X 70 C4 14 Bolt, M6X70 3
4 [100031960-0007 GB16674/MHIZA2M6 X 80 (4 F148) Bolt, M6X80 2
5 (100061492 “190?}!{%}%‘*&[5&% Assembly Chain Protect Plate 1
6 (100061491 W190%E 2% SARAL A Assembly Guide Plate 1
7 1100100000-0005 707 2R IF 8 K (2 EE) Clip High Voltage Wire | 1
8 (100104647 TOH R R T (11, 6X 24X 10 FFAEIR) 0il Seal 11.6X24X10 1
9 [100031851-0004 GB823MEATME X 12 (= 1) Screw, M6X12 1
10 |100104696 70 (17 X 29X 5 5FAEHK) 0il Seal 17X29X5 1
11 {100104485 CLOORY A I 6 [F 7E AR (K AR Gearshift Switch Pressing Plate | 1
12 1100100425-0001 DT1907K S 4 thdgie: (Efk) Bolt 1
13 1100200477 DT190%5 5k vk AR AL & Tension Plate Assy 1
14 1100200500 DT190%% 2% & itk 41 & Guide Plate Chain 1
15 |100010972-0003 GB819. 1HEETM6 X 16 (% 4 £¢) Screw, M6X16 2
16 {100011171-0002 GB5783MEAEM6 X 12 (22 [148) Bolt, M6X12 1
17 1100103247 C100/3 ZhEEHE B DR Plate Start Clutch 1
18 |100060674 7B500% i A% 20 11 (GRAZ R i3 Disk Insulator 1
19 |100107798 OUE (d6.5X 1.8 PiMEmLAR) 0-Ring, $6.5%1.8 2
20 [100055898-0003 W1907c i A 21 & (AL stidk) Left Crankcase Block 1
21 (100010557 SERLAY ¢ 10X 14 Pin, $ 10X 14 2
22 (100100267 DT190 S HL AL IEFEA (220. 5mm) Cylinder Stud Bolt A 2
23 (100208717 DT190 i A 2% 3 3 CR & i) Gasket Crankcase 1
24 [100100973 K (6001 &HE) BeaRing, (6001) 1
25 [100100988 ik (6203 &HE) BeaRing, (6203) 1
26 (100102977 CCL25DM A1 (18 EEEMEL £ Pipe Assy 1
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&




A i#h% RIGHT CRANKCASE

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100100392

TOAF R A MR8 X 11

Bolt Return Springn Fixing, 8 X11

100104941

TOHLM L Y8 P A &

Strainer 0il Filter

100100320

DT 190K HL AL B2 #2B (200mm)

Cylinder Stud Bolt B

100106548

PR (D12, 1X2X $20)

Washer, ¢12. 1X2X ¢ 20

100100331-0006

CG125DTRHIRIE (52 )

0il Drain Plug

100055899-0002

W1904 Hh A 20 & (P huplidl)

Right Crankcase Block

100101164

K (NK15X 27 X 12 WL 384D

Needle BeaRing, (Nk15X27X12)

100100988

7K (6203 Z53%)

BeaRing, (6203)

— = === e [ =

— =
Z|S e |o | |o o [ [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

[\
w

[N
=

o oo
[}

Do
[=3}

o> o
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&




FH 31 AT 1

4 /¥5%E CRANKSHAFT CONNECTING-ROD ASSY/PISTON

&
NO.

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100303132

DT1901E N F3h4EFe

Hub Dump Chain Sprocket

—_

100101108

fih &k (63/22/P63)

BeaRing, (63/22 P63)

100100639

704 5

Semicircular Key

100071511

W190 i AT 4 &

Connecting Rod Comp

100100584

GS1257% ZERS 14 18

Check Ring Piston Pin

100101535

DT19035% ZE4Y

Pin, Piston

100061500

W1907f %

Piston

100071537

DT1903HFF

0il Loop

100071538

DT190%}FF

0il Ring

100067475

DT1903% FE3F — (HE4K)

Piston Loop

— =
jangl J=g =3 [ BN [o1 (S RN [OC) [NCH B

100067474

DT1907% ZE3F — (PVD)

Piston Loop

—
[\)

100064591

DT 190 FE3 & ik (—FLPVD)

Piston Ring, Comp

—_
w

100056263

W190 b Ze AT 44

Crankshaft Connecting—Rod Assy

== === o = = o = = |

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

[\
w

[N
=

o oo
[}

Do
[=3}

o> o
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

10




5824 TRANSMISSION MAIN, COUNTER SHAFT

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs éAﬁRiEM
1 1100011097 GB894. 1124815 (ff£15 P94£13.8) Retaining Ring, 15 1
2 [100106417 PR (0 15.2X0.5X ¢ 23 A Washer, ¢15.2X0.5X $23| 2
3 1100103783 DT190/5 shidtrvite Gear 1
4 1100300794 DT1908 il #4 B 15. 2X0. 5X 26 Washer, & 15.2X0.5X &26 1
5 1100062010 W190 8 fh — R4 k% Countershaft Second Gear | 1
6 1100100628 W100 ] %l 15 56 424 Bl Check Ring, ¢18.5 3
7 [100304548 W100E 4 ki §E KR P (¢ 17. 3X 1. 2X ¢ 24) Washer 3
8 1100062012 W19OEIJ¢m w*ﬁﬁ%\ Countershaft Four Speed Gear 1
9 1100062011 W190R il — R4 ik %e Countershaft Third Gear | 1
10 {100062020 W190H fh:Es Countershaft Dabber 1
11 1100062013 \/\190%“4[‘13&%‘%&% Countershaft Five Speed Gear 1
12 {100062009 W190FIfh—kY ke Countershaft First Gear [ 1
131100062019 W190m 445 Countershaft Combination| 1
14 100103801 C1O0FZh R (428. 15) Drive Sprocket 1
151100203657 70 3 3 B RS [ 72 B Fixing Plate Drive Sprocket| 1
16 |100031911-0004 GB5783MEFEME X 10 (% [14E) Bolt, M6X10 2
17 1100062016 W190Efh—R4 ik e Principal Axis Second Gear| 1
18 [100103645 T0E B A FE BRI (15. 5 (17. 2) X 1.2X21) Washer, 15.5(17.2) X 1.2X21| 2
19 (100103657 (B N Circlip 2
20 1100062017 Wl90¢iﬂi£(ﬂl)$‘j"ﬁ%‘ Principal Axis Three Four Gear 1
21 [100062018 W190F4h FLAY i 5 Countershaft Five Speed Gear | 1
221100062015 W190 3 4hiC 4 Principal Axis Dabber 1
23 |100062014 W190E4hsH & Principal Axis Combination| 1
24 1100056260 W190 E Flf 4 & Advocate Countershaft 1
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

11




jazhil s B KICK STARTING SHAFT ASSEMBLY

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs égﬁm
1 1100106512 SPARJE (d16. 1 X 1X d24) Washer, & 16. 1 X1X ¢24 1
2 (100100596 70)5 B4 (0 18.5X 1. 2X $22. 1) Circli, $18.5X1.2X $22.1| 3
3 [100106524 SPARFE ($ 20. 1 X 1X $27) Washer, ¢ 20. 1 X1X $27 2
4 1100105775 W140)8 3hikife Gear Kick Starter 1
5 (100303345 W120 )8 3hlEe Starting Ratchet 1
6 (100105786 708 BhiFe 5 SpRing, Kick Starting Ratchet Wheel 1
7 1100063242 W190 )3 sh s dil Pivot Kick Starting Shaft| 1
8 1100105790 7O SR SpRing, Support 1
9 1100105736 70 5 Bl 0 R Seat SpRing, Kick Starting Shaft | 1
10 1100303320 WlZOEZs}]ﬂ,{hE{ﬁ'}ﬁ% Return SpRing, Kick Starting Shaft 1
11 {100303317 W120 J& %) il 55 55 o Seat SpRing, Kick Starting Shaft | 1
12 |100106518 PR (0 17.2X1X $24) Washer, $17.2X1X 24 | 1
13 1100100595 70)2 B4 (b 15.5X 1.2X ¢ 19) Circli, $15.5X1.2X $19]| 1
14 1100106508 TP (& 14. 1X1X $22) Washer, ¢ 14. 1X1X $22 | 1
15 1100011174 GB5783UZA2M6 X 20 _7Z%24h Bolt, M6X20 2
16 (100303357 W120% 58 SR Guide Plate 1
17 [100061494 WIQOE’Z;MHJE'\W Kick Starting Shaft Assembly 1
18 [100303421 CG125DJ= F M (QD-88) FHIHK Start-Up Bar Comp 1
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

12




AR ML) GEARSHIFT MECHANISM

?f 45 (PART CODE) H13C4#% (CHINESE DESCRIPTION) FC4 (ENGLISH DESCRIPTION) %ﬁs égﬁm
1 100203931 CL005E AR 5 (28 [ i) SpRing, Locating Plate | 1
2 100203961 W1205E il & Locating Plate Assy 1
3 [100208389-0002 C100A% B 283K (2 DJ211-3. 5A L:450 — Gearshift Switch Lamp 1
4 [100100466-0001 W10k B 4R4T (4L Screw 1
5 (100104486 C1O0KY &5 ) firk Sk Contact Cearindication 1
6 (100062847 W190EI iR X Gearshift Fork 2
7 1100100887 [FFERY ¢ 3X8.5 Pin $3X8.5 3
8 [100103892 7O I Clip, Spring 3
9 [100062848 W1903F: 4k X Gearshift Fork 1
10 [100062905 W1904% 3 g% (FLRY [E BrA) Gearshift Drum 1
11 [100100901 [FAEAS 04X 13 Pin $4X13 5
12 1100100887 FIAEAS 0 3X8.5 Pin $3X8.5 2
13 1100203854 V\IOO'SEJE%ZEW Press Plate Of Gearshift Drum 1
14 1100062846 W190Fi AR (FiAS E BRk) Stopping Plate 1
15 1100100419 AR SRR (M6 X 16) Bolt M6X16 1
16 |100061489 W190AR e B A4 (LR [ Br) Gearshift Drum Comp 1
17 1100204006 CG125DAF R BEAR A4 (BT-0V) A% Gearshift Shaft 1
18 1100071615 7O R il (200) Gearshift Shaft Comp 1
19 1100104000 70}&&'%%““‘}-&12 Sleeve Of Gearshift Lever Comp 1
20 (100103969 TOHA [ £ 335 Return Spring 1
21 (100071614 TP B R R 2 Shift Arm Group 1
22 (100203866 703 A B E A (DUAS [E BRAY200) Gearshift Lever Comp 1
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

45




BEEHLE S, MAGNETO COMP

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100062214

CLOOR HMLEE T2 & (12V8H) (AL mid s KPR M 2058)

Rotor Assy, Magneto

100204698-0001

TOREHINLIRBY (BT > 1 BE)

Nut

100011168-0003

GB5783MZARM5 X 12 (22 (A %%)

Bolt, M5X12

100011534-0002

GB16674/NEHIZFEMG X 25 (2 F4R)

Bolt, M6X25

1002050210001

CL00REFENLE T2HA (12V8Hl £Pk 38 #1102 L:340)

Stator Assy Magneto

— o oo [—

— =
Z|S e |o | |o o [ [eo o [— |

—_
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

N3 %)
D =

Do oo
N Y

SN [
[23 IS

[N N o]
@ |

[\
©

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
©

IS
o

IS
=

S
)

S
<

I
=

IS
&

14




S, )5 ZALK) ELECTRIC STARTING MECHANISM

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100033003

GB894. 1#4[E11 (FfE11 P94£10.2)

Retaining Ring, 11

100061487

W190 /5 sl AL AMEE RS

Sprocket

100061493

W190 )5 #h 5 2 41 & (66715 1))

Starting Motor Drive Chain

100062065

C135)8 N BERE AL AT (28 FRAZIECIhE)

Plate Gear Assy

100061488-0001

WI90/H L (B2l BUJE 510 HLMEElfl Hl7e=% FEE)

Starting Motor Assy

100011533-0005

GB16674/NEHIZFEMG X 22 (2 F4R)

Bolt, M6X22

[SCJ) [Ny [y [y

— =
Z|S e |o | |o o [ [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

[\
w

[N
=

o oo
[}

Do
[=3}

o> o
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

15




B384 ELECTRIC

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

£ YEREM
ARK

100204266-0006

AL (MGO3B_L.:500)

Ignition Coil

100204310

HK AR (MD100)

C.D. 1

100205413

ML s (MT12V8-ZS05B)

Rectifier

100205381

4k i 2% (MQJ10-ZS01A)

Relay

—_ = =

— =
Z|S e |o | |o o [ [eo o [— |

—
[\)

—_
w

—
>

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

[\
w

[\
=

o oo
[}

Do
[=3}

o> o
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

16




HS ARG INLET SYSTEM

5%

4485 (PART CODE)

34 H (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION)

k83
QTY

4% VEREM
ARK

100011175-0007

GB5783MFAEM6 X 25 (Z4 [1%E)

Bolt, M6X25

100201072

DT1903 <% (JQ-8])

Inlet Pipe

100201151

DT 1903 H T 5 Ch &5 A7 #)

Gasket Inlet Pipe

100061525

W10 S &

Intake Manifold

100010837-0002

GB70. 14ZA2M6 X 16 (2 A %F)

Bolt, M6X16

100061653

W1901k 7 #% (PE28)

Carburetor

= o = = =

— =
Z|S e |o | |o o [ [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

Do oo
N Y

SN [
[23 IS

[N N o]
@ |

[\
o

w
(=]

o |wo
—

w
[}

9%}
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

17




18



19



20



21



22



23



24



